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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Applicant:

WISEASY TECHNOLOGY PTE. LTD.

Product Name:

Smart Payment Tablet

HVIN:

P2_1XX_30_XX

Tested Model:

T2

Power Supply:

DC 3.87V powered by battery and DC 5V/9V/12V charging by adapter

RF Function:

Classic BT

Operating Band/Frequency:

2402-2480 MHz

Maximum Output Power:

GFSK: 11.06 dBm
7/4-DQPSK: 10.47 dBm
8DPSK:10.73 dBm

Channel Number:

79

Channel Separation:

1 MHz

Modulation Type:

GFSK, n/4-DQPSK, 8DPSK

Antenna Type:

FPC Antenna

*Maximum Antenna Gain:

1.31 dBi

Adapter Information:

Model: 235A-020A-1A1C

Input: AC100-240V 50/60Hz 600mA

Output: USB-C 5.0V-3.0A, 9.0V-2.0A, 12.0V-1.67A
USB-A 5.0V-3.0A, 9.0V-2.0A, 12.0V-1.5A
USB-A+C Total 5.0V-3.0A

Note: The maximum antenna gain was declared by the manufacturer.

All measurement and test data in this report was gathered from production sample serial number: RKSA240327005-1
(Assigned by the BACL (Kunshan). The EUT supplied by the applicant was received on 2024-03-27.)

Objective

This test report is prepared for WISEASY TECHNOLOGY PTE. LTD. in accordance with Part 2-Subpart J,
Part 15-Subparts A and C of the Federal Communication Commissions rules.

The tests were performed in order to determine Compliance with FCC Part 15, Subpart C, section 15.203,
15.205, 15.207, 15.209 and 15.247 rules.

Test Methodology
All measurements contained in this report were conducted with ANSI C63.10-2013, American National

Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices and 558074 D01 15.247
Meas Guidance v05r02.
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Measurement Uncertainty

Item Uncertainty
AC Power Lines Conducted Emissions 3.19dB
RF conducted test with spectrum 0.9dB
RF Output Power with Power meter 0.5dB
9 kHz~150 kHz 3.8dB
150 kHz~30 MHz 3.4dB
30MHz~1GHz 6.11dB
Radiated emission
1GHz~6GHz 4.450B
6GHz~18GHz 5.23dB
18GHz~40GHz 5.65dB
Occupied Bandwidth 0.5kHz
Temperature 1.0°C
Humidity 6%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Kunshan) to collect test data is located on
the No0.248 Chenghu Road, Kunshan, Jiangsu Province, China.

Bay Area Compliance Laboratories Corp. (Kunshan) is accredited in accordance with ISO/IEC 17025:2017
by NVLAP (Lab code: 600338-0), and the lab has been recognized as the FCC accredited lab under the
KDB 974614 D01, the FCC Designation No. : CN5055.
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

Channel list:
Frequency Frequency
Channel (MH2) Channel (MH2)
2402 40 2442
2403
... .. 78 2480
39 2441 / /

EUT was tested with Channel 0, 39 and 78.
EUT Exercise Software
RF Test Tool: QRCT

*Power level: Default

Note: The power level was declared by the applicant.
Special Accessories

No special accessory.

Equipment Modifications

No modification was made to the EUT tested.
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Support Equipment List and Details

Manufacturer Description Model Serial Number
/ / / /
External 1/0 Cable
Cable Description Length (m) From Port To
USB Cable 1.0 EUT/Base Adapter
Power Cable 1.0 Adapter LISN/AC Source

Block Diagram of Test Setup
For Conducted Emissions:

Charging by adapter:

:

LISN | | AC Source

EUT Adapter
Socket

Non-Conductive Table 80cm
above Ground Plane

—— PRNOT T =

y

A

1.5 Meter

A
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Charging by Base:

LISN || AC Source

L

:

Non-Conductive Table 80cm
above Ground Plane

EUT Adapter

Socket

Base

— ®PBNOT >

A

1.5 Meter

FCC Part 15.247
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For Radiated Emissions (Below 1GHz):

Charging by Adapter:

~
Turntable 7 N
2m Diameter s

\
// AC Source \

\
|

|

|
|

|

I

I

|

A
EUT Adapter
-
o |
\ < /
\ o /
\ g
\ /
\ /
\ Non-Conductive Table /
\ 80cm above Ground Plane /
\\\ /
\ \ 4
\ >
. 2
AN 1.5 Meter e
o -
\\\\ ////
Charging by Base:
//// \\\\
Turntable e ~o
2m Diameter e N
N\,
7/ N\,
7/ N\
7 N\
7 \
/ \
\/ .
\
/ \
/ \
/ \
/ \
/

/
I
i

I

|

|

|

|
\
\

A
Adapter EUT
=
\ Base o /
\ /
\ § /
\ @® /
\ = /
\ Non-Conductive Table /
\ 80cm above Ground Plane /
\
\ //
AN vy
\ - .
\. 7
AN 1.5 Meter i
N e
N 7
~N 7
~ e
~o -
~_ -
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For Radiated Emissions (1GHz — 25GHz):
Turntable 7 Y
2m Diameter 7 AN
7 N
7 N
e N
7 N
7 \
7/ \,
7 \
/ \,
/ \,
\,
/ \
/ \
/ \
/ \
/ \
/ \
/ \
/ \
/ \
/ \
/ \
/ \
/ \
I \
I \
| .
| T | Y l\
| I EUT | |
| ! | |
| ! | I
| ! | |
\ ! | |
\ I Non-Conductive Table ! s
\ | | !
\ | 150cm above Ground Plane | g
\\ L I g //
\ /
\ /
\ Non-Conductive Table /
\ 80cm above Ground Plane v/
\\ /
\ ./
\\‘ 7
N 1.5 Meter /
N\,
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
815.203 Antenna Requirement Compliant
815.207(a) AC Line Conducted Emissions Compliant
gSg%%?é?g & Radiated Emissions & Restricted Bands Emissions Compliant
815.247(a)(1) 20 dB Emission Bandwidth Compliant
815.247(a)(1) Channel Separation Test Compliant
815.247(a)(2)(iii) Time of Occupancy (Dwell Time) Compliant
815.247(a)(2)(iii) Quantity of hopping channel Test Compliant
815.247(b)(1) Peak Output Power Measurement Compliant
815.247(d) Band edges Compliant
815.247 (1), 8..1310 & 8.1091 Maximum Permissible Exposure (MPE) Compliant

FCC Part 15.247
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TEST EQUIPMENT LIST

Manufacturer Description Model Serial Number Calllateitem | CElerren
Date Due Date
Radiated Emission Test (Chamber #1)

Rohde & Schwarz EMI Test Receiver ESCI 100195 2024-04-23 | 2025-04-22
Sunol Sciences Broadband Antenna JB3 A090314-1 2023-11-11 | 2024-11-10
Narda 6dB Attenuator 773-6 10690812-2-1 | 2023-11-11 | 2024-11-10
ETS-LINDGREN Loop Antenna 6512 108100 2023-11-09 | 2024-11-08
Sonoma Instrument Pre-amplifier 310N 171205 2024-04-23 | 2025-04-22

Rohde & Schwarz Auto Test Software EMC32 100361 N/A N/A
MICRO-COAX Coaxial Cable Cable-8 008 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-9 009 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-10 010 2024-04-23 | 2025-04-22

Radiated Emission Test (Chamber #2)

Rohde & Schwarz EMI Test Receiver ESU40 100207/040 2023-05-19 | 2024-05-18
ETS-LINDGREN Horn Antenna 3115 9311-4159 2023-12-02 | 2024-12-01
ETS-LINDGREN Horn Antenna 3116 2516 2023-12-08 | 2024-12-07
A.H.Systems, inc Amplifier PAM-0118P 512 2023-05-23 | 2024-05-22
SELECTOR Amplifier EM18G40G 060726 2023-05-23 | 2024-05-22
MICRO-TRONICS Band Reject Filter BRM50702 G024 2023-08-05 | 2024-08-04
Narda Attenuator 10dB 010 2023-08-15 | 2024-08-14

Rohde & Schwarz Auto test Software EMC32 100361 N/A N/A
MICRO-COAX Coaxial Cable Cable-6 006 2023-05-23 | 2024-05-22
MICRO-COAX Coaxial Cable Cable-11 011 2023-05-23 | 2024-05-22
MICRO-COAX Coaxial Cable Cable-12 012 2023-05-23 | 2024-05-22
MICRO-COAX Coaxial Cable Cable-13 013 2023-05-23 | 2024-05-22

FCC Part 15.247
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RF Conducted Test

Rohde & Schwarz Signal Analyzer FSV40-N 103298 2024-04-24 | 2025-04-23
Narda Attenuator 10dB 010 2023-08-15 | 2024-08-14
Conducted Emission Test
Rohde & Schwarz EMI Test Receiver ESR 1316.3003K03- | 5454 04.03 | 2025-04-22
101746-2n

Rohde & Schwarz LISN ENV216 101115 2024-04-23 | 2025-04-22
Audix Test Software e3 V9 N/A N/A

Rohde & Schwarz Pulse limiter ESH3-22 100552 2024-04-24 | 2025-04-23

MICRO-COAX Coaxial Cable Cable-15 015 2024-04-23 | 2025-04-22

Statement of Traceability: Bay Area Compliance Laboratories Corp. (Kunshan) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 15.247
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FCC 81.1310 & 8.1091 - MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Applicable Standard
According to subpart 8.1091 and subpart 8L.1310, systems operating under the provisions of this section shall be
operated in a manner that ensures that the public is not exposed to radio frequency energy level in excess of the

Commission’s guidelines.

Limits for Maximum Permissible Exposure (MPE) (81.1310, 8.1091)

(B) Limits for General Population/Uncontrolled Exposure

Frequency Range Electric Field Magnetic Field Power Density Averaging Time
(MHz) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/f% 30
30-300 27.5 0.073 0.2 30

300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density;
According to 81.1310 and 8.1091 RF exposure is calculated.

Calculated Formulary:

Predication of MPE limit at a given distance

S = PG/4nR? = power density (in appropriate units, e.g. mW/cm?);

P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain factor, is
normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

For simultaneously transmit system, the calculated power density should comply with:

i<

—' 'S-L"m.';. I
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Calculation Data:

Tune-up

Frequency | Antenna Gain Output Evgluation Power MPE MPE
Mode Range Power Distance Density Limit B

WD) T [runame | e gy | @ | Cobien ) Gt
BT 131 | 135 | 115 | 1413 20 0.0038 10 | 0.0038
BLE A0 T 135 | 65 | a4t 20 0.0012 10 | o0.0012
24G Wi-Fi | 24122462 | 131 | 135 | 245 | 281.84 20 0.0757 10 | 00757
| 51505250 | 287 | 242 | 145 | 28.18 20 0.0109 10 | 0.0109
O ses0 | 400 | 242 | 135 | 2239 20 0.0114 10 |00114
(GP%SS'/VE'?F?RS) 824849 | -146| 071 | 2624 | 42073 20 00598 | 0.5493 | 0.1089
(GPPRCSS/E%OF?RS) 1850-1910 | 0.38 | 1.09 | 22.74 | 187.93 20 0.0407 10 | 00407
WEDMA Band | 1g50.1910 | 0.38 |  1.09 23 | 199.53 20 0.0433 10 | 00433
WCD'\I"\'/“ Band | 17101755 | 1.33 | 1.36 23 | 19953 20 0.0540 10 | 0.0540
WEDNA Band | go4849 |-146| 0.71 23 | 199,53 20 00284 | 05493 |0.0517
LTEBand2 | 1850-1910 | 038 | 1.09 | 225 | 177.83 20 0.0386 10 | 00386
LTEBand4 | 1710-1755 | 1.33 | 1.36 23 | 19953 20 0.0540 10 | 0.0540
LTEBand5 | 824-849 |-146| 071 | 225 | 177.83 20 00253 | 05493 |0.0461
LTEBand7 | 2500-2570 | 151 | 1.42 24 | 251.19 20 0.0710 10 | 00710
LTEBand 12 | 699-716 |-498| 0.32 23 | 19953 20 00126 | 0466 |0.0270
LTEBand 13 | 777787 | -31 | 049 | 225 | 177.83 20 00173 | 0518 | 0.0334
LTEBand 14 | 788798 |-3.06| 049 | 225 | 177.83 20 00175 | 05253 |0.0333
LTEBand 17 | 704716 |-498| 032 | 235 | 223.87 20 00141 | 04693 |0.0300
LTE Band 25 | 1850-1915 | 0.38 | 1.09 | 235 | 223.87 20 0.0485 10 | 0.0485
LTEBand 26 | 814-849 |-146| 0.71 23 | 199,53 20 00284 | 05427 |0.0523
LTE Band 66 | 1710-1780 | 1.33 | 1.36 23 | 19953 20 0.0540 10 | 0.0540
LTEBand71 | 663698 | -6 | 025 | 225 | 177.83 20 00089 | 0442 |0.0201
LTE Band 38 | 2570-2620 | 0.81 | 1.1 23 | 19953 20 0.0480 10 | 0.0480
LTE Band 41 | 2535-2655 | 1.41 | 1.38 23 | 19953 20 0.0548 10 | o0.0548
NFC 1356 | 000 | 100 |-13.92| 0.04 20 <00001 | 098 | 40001

NFC field strength is 81.28dBuV/m =-13.92dBm (0.04mW) EIRP. That equal to antenna gain is 0dBi and used the
EIRP value as conducted power.

Note:

1. For the above tune up power were declared by the manufacturer.
2. For NFC: EIRP[dBm] = E[dBuV/m]- 95.2 ford = 3 m.

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

GSM850: Maximum Tune-up output power with 1 slot is 33dBm, 2 slot is 32.00 dBm, 3 slot is 30.50 dBm,
4 slot is 29.00 dBm so the max tune-up time based Ave. power compared to slot Ave. power is 4slot
26.24dBm

PCS1900: Maximum Tune-up output power with 1 slot is 29.50 dBm, 2 slot is 29.0 dBm, 3 slot is 27.0
dBm, 4 slot is 25.5 dBm so the max tune-up time based Ave. power compared to slot Ave. power is
22.74dBm

Number of Time slot 1 2 3 4
Duty Cycle 1:8 1:4 1:2.66 1:2
Time based Ave. power compared to slotted
Ave. power -9dB -6 dB -4.26 dB -3dB

Note:
1. For the above tune up power were declared by the manufacturer.
2. 2.4G Wi-Fi , GSM850 and NFC can transmit simultaneously (worst case) .

52

_ 'S.I:'n-l.':..-"

=0.0757+0.1089+0.0001=0.1847 < 1.0

Result: The device meet FCC MPE at 20 cm distance.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

FCC 815.203 - ANTENNA REQUIREMENT

Applicable Standard

According to FCC 815.203, an intentional radiator shall be designed to ensure that no antenna other than
that furnished by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this Section. The manufacturer may design the unit so that a
broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited.

Antenna Connector Construction

The EUT has an FPC Antenna for Bluetooth, and the antenna gain is 1.31 dBi, fulfill the requirement of
this section. Please refer to the EUT photos.

Result: Compliant.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

FCC 815.207 (a) — AC LINE CONDUCTED EMISSIONS

Applicable Standard

FCC 8§15.207(a)

Test System Setup

EMI Test

0.8m Receiver

aue|d 9oUala}ay PUNoIS) [BINUAA

— LISN
—hal

Horizontal Ground Reference Plane

— I Bonded to Ground Reference Plane Pulse Limiter

The measurement procedure of EUT setup is according with ANSI C63.10-2013. The related limit was
specified in FCC Part 15.207.

EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range RBW VBW

150 kHz - 30 MHz 9 kHz 30 kHz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Test Procedure
ANSI C63.10-2013 clause 6.2
During the conducted emission test, the EUT was connected to the outlet of the LISN.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

If the maximum peak value of the emissions is below the average limit, the QP value and average value
measurement will not need to be performed and only record the maximum peak measured value to meet
the requirements.

Level & Over Limit Calculation

The Level is calculated by adding LISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter
Attenuation from the Meter Reading. The basic equation is as follows:

Factor (dB) = LISN VVDF (dB) + Cable Loss (dB) + Transient Limiter Attenuation (dB)
Level (dBuV) = Read level (dBuV) + Factor (dB)

The “Over Limit” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, an Over Limit of 7 dB means the emission is 7 dB above the limit. The
equation for Over Limit calculation is as follows:

Over Limit (dB) = Level (dBuV) - Limit (dBuV)

Test Results Summary

According to the recorded data in following table, the EUT complied with the FCC Part 15.207.

Test Data: See Appendix
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

FCC 815.205, 815.209 & 815.247(d) - RADIATED EMISSIONS

Applicable Standard

FCC 8§15.205; 815.209; §15.247(d)
Test System Setup

9 kHz-30MHz:

Semi Anechoic Chamber

L Jm _
™ v
e
3
Ground Reference Plane
EMI Test
Receiver
30MHz-1GHz:
Semi Anechoic Chamber
6dB Attenuator 1-4m Directional
Antenna Rack
3m

_HI__ -

Reference Point

Test Table

Amplifier

Ground Reference Plane

EMI Test

Receiver

FCC Part 15.247 Page 21 of 91




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Above 1GHz:

Anechoic Chamber

1-4m Directional
Antenna Rack

3m

. nnnu m—

Ground Reference Plane

EMI Test
Receiver

The radiated emission tests were performed in the 3 meters, using the setup accordance with the ANSI
C63.10-2013. The specification used was the FCC 15.209 and FCC 15.247 limits.

EMI Test Receiver Setup
The system was investigated from 9 kHz to 25 GHz.

During the radiated emission test, the EMI test receiver Setup was set with the following configurations:

Frequency Range RBW VBW IF B/W Detector
9 kHz — 150 kHz 200 Hz 1 kHz 200 Hz QP/Average
150 kHz — 30 MHz 9 kHz 30 kHz 9 kHz QP/ Average
100 kHz 300 kHz / Peak
30 MHz - 1000 MHz
/ / 120 kHz QP
1MHz 3 MHz / Peak
Above 1GHz
1MHz 3 MHz / Average

Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.

If the measured peak level of the emissions that the measuring receiver reading level plus corrected factor
is at least 6 dB below the QP emission limit, there's no need to record the measured QP level of the
emissions in the report.

For 9 kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and
three antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.
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Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Loss, and subtracting the
Amplifier Gain from the Meter Reading. The basic equation is as follows:

Corrected Amplitude (dBuV/m) = Meter Reading (dBpV) + Antenna Factor (dB/m) + Cable Loss (dB) -
Amplifier Gain (dB)

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of 7dB means the emission is 7dB below the limit. The equation for margin
calculation is as follows:

Margin (dB) = Limit (dBpV/m) — Corrected Amplitude (dBpuV/m)

Note: The QuasiPeak (dBuV/m), MaxPeak (dBuV/m), Average (dBuV/m) which shown in the data table
are all Corrected Amplitude.

Test Results Summary

According to the recorded data in following table, the EUT complied with the_FCC Title 47, Part 15,
Subpart C, section 15.205, 15.209 and 15.247.

Test Data: See Appendix
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FCC 815.247(a) (1)-CHANNEL SEPARATION TEST

Applicable Standard

Frequency hopping systems shall have hoping channel carrier frequencies separated by a minimum of 25
kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies
that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater provided the systems operate with an output power no greater than 125 mW.

Test Procedure
The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a. Span: Wide enough to capture the peaks of two adjacent channels.

b. RBW: Start with the RBW set to approximately 30% of the channel spacing; adjust as necessary
to best identify the center of each individual channel.

c. Video (or average) bandwidth (VBW) > RBW.

d. Sweep: Auto.

e. Detector function: Peak.

f. Trace: Max hold.

g. Allow the trace to stabilize.

Use the marker-delta function to determine the separation between the peaks of the adjacent channels.

Spectrum Analyzer [Attenuator |— EUT

Test Data: See Appendix
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FCC 815.247(a) (1) — 20 dB EMISSION BANDWIDTH

Applicable Standard

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping
channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the
hopping channel, whichever is greater, provided the systems operate with an output power no greater than
125 mWw.

Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect it to
measurement instrument. Then set it to any one convenient frequency within its operating range. Set a
reference level on the measuring instrument equal to the highest peak value.

3. Measure the frequency difference of two frequencies that were attenuated 20 dB from the reference
level. Record the frequency difference as the emission bandwidth.

4. Repeat above procedures until all frequencies measured were complete.

Spectrum Analyzer |Attenuator I— EUT

Test Data: See Appendix
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FCC 815.247(a) (1) (iii)-QUANTITY OF HOPPING CHANNEL TEST

Applicable Standard

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels. The average time
of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are used.

Test Procedure
The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a. Span: The frequency band of operation. Depending on the number of channels the device supports, it
may be necessary to divide the frequency range of operation across multiple spans, to allow the
individual channels to be clearly seen.

b. RBW: To identify clearly the individual channels, set the RBW to less than 30% of the channel spacing
or the 20 dB bandwidth, whichever is smaller.

c. VBW > RBW.

d. Sweep: Auto.

e. Detector function: Peak.

f. Trace: Max hold.

g. Allow the trace to stabilize.

It might prove necessary to break the span up into subranges to show clearly all of the hopping frequencies.

Spectrum Analyzer [Attenuator — EUT

Test Data: See Appendix
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FCC 815.247(a) (1) (iii) - TIME OF OCCUPANCY (DWELL TIME)

Applicable Standard

Frequency hopping systems in the 2400-2483.5 MHz shall use at least 15 channels. The average time of
occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds multiplied
by the number of hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15 channels are used.

Test Procedure
The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a Span: Zero span, centered on a hopping channel.

b RBW shall be < channel spacing and where possible RBW should be set > 1/ T, where T is the expected
dwell time per channel.

¢ Sweep: As necessary to capture the entire dwell time per hopping channel; where possible use a video
trigger and trigger delay so that the transmitted signal starts a little to the right of the start of the plot.
The trigger level might need slight adjustment to prevent triggering when the system hops on an adjacent
channel; a second plot might be needed with a longer sweep time to show two successive hops on a
channel.

d Detector function: Peak.

e Trace: Max hold.

Spectrum Analyzer |Attenuator — EUT

Test Data: See Appendix

FCC Part 15.247 Page 27 of 91




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

FCC 815.247(b) (1) - PEAK OUTPUT POWER MEASUREMENT

Applicable Standard

According to 815.247(b) (1), for frequency hopping systems operating in the 2400-2483.5 MHz band
employing at least 75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-
5850 MHz band: 1 watt. And for all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 watts.

Test Procedure

a. Use the following spectrum analyzer settings:
1) Span: Approximately five times the 20 dB bandwidth, centered on a hopping channel.
2) RBW > 20 dB bandwidth of the emission being measured.
3) VBW >RBW.
4) Sweep: Auto.
5) Detector function: Peak.
6) Trace: Max hold.
b. Allow trace to stabilize.
c. Use the marker-to-peak function to set the marker to the peak of the emission.
d. The indicated level is the peak output power, after any corrections for external attenuators and cables.
e. A plot of the test results and setup description shall be included in the test report.

Spectrum Analyzer |Attenuator |— EUT

Test Data: See Appendix
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FCC 815.247(d) - BAND EDGES TESTING

Applicable Standard

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates Compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in 815.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in 815.205(a), must also comply with the radiated
emission limits specified in 815.209(a) (see 815.205(c)).

Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Remove the antenna from the EUT and then connect to a low loss RF cable from the antenna port to a
EMI test receiver, then turn on the EUT and make it operate in transmitting mode. Then set it to Low
Channel and High Channel within its operating range, and make sure the instrument is operated in its
linear range.

3. Set RBW of spectrum analyzer to 100 kHz with a convenient frequency span including 100 kHz
bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

Spectrum Analyzer |Attenuator — EUT

Test Data: See Appendix
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Report No.: RKSA240327005-00B

Appendix - TEST DATA

Environmental Conditions & Test Information

RADIATED EMISSIONS
Test Item: AC LINE CONDUCTED EMISSIONS
30MHz - 1GHz
Test Date: 2024-04-24 2024-06-18 2024-04-28 to 2024-06-14
Temperature: 21.4°C 255 °C 20-24.2 °C
Relative
0, 0, - 0,
Humidity: 57 % 48 % 55-72%
ATM Pressure: 101.3kPa 100.8kPa 100.3-101.0kPa
Test Result: Pass Pass Pass
Test Engineer: Frank Liu Joe Zhang Leah Li
RADIATED EMISSIONS
Test Item:
1 GHz-18 GHz 18 GHz - 25 GHz
Test Date: 2024-04-10 to 2024-04-13 2024-04-17
Temperature: 20.3-21.4 °C 24.3C
Relative Humidity: 47-52 % 45 %
ATM Pressure: 100.7-101.2kPa 101.4kPa
Test Result: Pass Pass
Test Engineer: Peter Wang Peter Wang

FCC Part 15.247
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Report No.: RKSA240327005-00B

20 DB OCCUPIED CHANNEL QU:(’)\II;"—IDITI\TGOF TIME OF
Test Item: BANDWIDTH BANDWIDTH SEPARATION CHANNEL OCCUPANCY
TEST TEST (DWELL TIME)
TEST
Test Date: 2024-04-24 2024-05-18 2024-04-24
Temperature: 214 °C 23.7°C 21.4°C
Relative 57 % 47 % 57 %
Humidity:
ATM Pressure: 101.3kPa 101.0kPa 101.3kPa
Test Result: Pass Pass Pass
Test Engineer: Bard Liu Bard Liu Bard Liu

Test Item:

TRANSMITTER OUTPUT POWER

OUT OF BAND EMISSIONS

MEASUREMENT
Test Date: 2024-04-24
Temperature: 21.4°C
Relative Humidity: 57 %
ATM Pressure: 101.3kPa
Test Result: Pass
Test Engineer: Bard Liu

FCC Part 15.247
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AC LINE CONDUCTED EMISSIONS

EUT operation mode: Transmitting in GFSK Mode high channel (maximum output power mode)
Charging by Adapter:

Line
goLevel (dBuY) Date: 2024-04-24
70.0
§0.0 S
50.0 Kt
ANWWWMWW ]
40.0
o0 I: A At '-,".._-|_.,N_‘h“_“ et Lot beak
20.0 =
L L Arerage
10.0
0
15 2 & 1 2 5 10 20 30
Frequency (MHz)
Trace: 1
Site : CE
Condition : FCC Part 15.287
: DET:Peak
Project No. : RKAS24@327885
Model t T2
Phase T L
Voltage : 128V/6eHz
Mode : BT
Test Equipment : ENW216,ESR
Temperature 1 21.47C
Humidity : 57%

Atmospheric pressure: 1@1.3kPa
Test Engineer : Frank Liu

Read Limit over
Freg Level Factor Level Line Limit Remark

MHz  dBuv dB dBuv  dBuV dB

17% 18.e8 20.82 38.82 G54.55 -16.53 Average
179 26.88 208.82 46.82 &4.55 -17.73 QP

366 10.60 28.82 38.62 48.59 -17.97 Average
366 22.59 28.82 42.52 G5B8.59 -16.87 QP

754 16.80 19.86 36.66 46.08 -9.34 Average
754 27.1@ 19.86 46.96 56.88 -9.904 QP

887 15.18 19.68 34.780 46.80 -11.39 Average
.887 24.88 19.60 44.480 56.00 -11.68 QP

716 15.49 19.94 35.43 46.09 -18.57 Average
716 27.19 19.94 47.13 56.0@ -B.87 QP

486 15.28 19.99 35.18 58.88 -14,98 Average
486 24.68 19.98 44.58 &8.00 -15.58 QP

R T ]
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Neutral

aplkevel (dBuV) Date: 2024-04-24

Feak

fverage

A8 .2 R 1 2 8§ 10 20 30
Frequency (MHz)
Trace: 1
Site : CE
Condition : FCC Part 15.2087
: DET:Peak
Project No. » RKAS248327685
Model : T2
Phase : N
Voltage 1 128V/6eHz
Mode : BT
Test Equipment : ENV216,ESR
Temperature 1 21.47TC
Humidity : 57%
Atmospheric pressure: 181.3kPa
Test Engineer : Frank Liu
Read Limit over
Freq Level Factor Level Line Limit Remark
MHz  dBuv dé  dBuv  dBuv dB
1 2.460 14.68 19.99 34,59 46.69 -12.1@ Average
2 @.460 25.68 19.99 56.69 -11.18 QP
3 2.548 16.71 19.96 45.8@ -9.33 Average
4 @.548 27.81 19.96 56.88 -8.23 QP
s @.669 16.49 19.94 45.88 -9.57 Average
[ @.669 27.29 19.94 47.23 56.88 -8.77 QP
7 1.896 14.58 19.66 34.16 46.88 -11.84 Average
3 1.896 25.88 19.66 44.66 56.88 -11.34 QP
9 1.546 14.38 19.87 34.17 46.88 -11.83 Average
18 1.546 21.58 19.87 41.37 56.88 -14.63 QP
1 9.253 1@.69 19.92 38.61 58.88 -19.39 Average
12 9.253 23,89 19.92 43.61 60.88 -156.39 QP
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Charging by Base:

Line:
Level (dBuV) Date: 2024-06-18
80
70.0
50.0 e |
50.0 Hﬁ“““haﬁﬁ_mhhﬁ__ T
I
40.0 15
W0 s T Peak
[ T | Y
Y .ll"l { L
00| A -
¢ Ly l,,q frerage
10.0
0
A8 .2 § 1 z & 10 20 30
Frequency (MHz)
Trace: 1
Site : CE
Condition : FCC Part 15.287
: DET:Peak
Project No. : RKAS248327885
Model ;T2
Fhase L
Voltage 128V/66Hz
Mode BT
Test Equipment ENV216,ESR
Temperature : 25.5C
Humidity : 48%
Atmospheric pressure: 188.8kPa
Test Engineer : Joe Zhang
Read Limit over
Freq Level Factor Level Line Limit Remark
MHz  dBuv dé dBuv  dBuv dB
1 @.568 16.48 19.96 36.36 46.88 -9.64 AVerage
2 8.568 26.28 19.96 46.16 56.88 -9.34 QF
3 @.612 15.71 19.94 36.65 46.88 -9.35 Average
4 @.612 26.81 19.94 45,95 55.88 -18.85 QF
= @.876 13.29 19.73 33.82 46.88 -12.98 AVerage
E @.876 21.99 19.73 41.72 56.88 -14.28 QF
7 1.311 12.81 19.76 31.77 46.88 -14.23 Average
g 1.311 21.71 19.76 41.47 56.88 -14.53 QP
9 2.895 11.88 20.83 31.83 46.88 -14.17 Average
18 2.895 21.8@ 20.83 41.83 56.80 -14.97 QP
11 8.715 12.51 19.94 32.45 5@8.88 -17.55 Average
12 8.715 21.71 19.94 41.65 &8.8@ -18.35 QP
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Neutral:

Eu"w" [dBuv)

Date: 2024-06-18

70.0

50.0 e

20.0
10.0
0
A8 2 5 1 2 10 20 30
Frequency (MHz)
Site : CE
Condition : FCC Part 15.287
: DET:Peak
Project No. : RKAS248327385
Model : T2
Phase : N
Voltage : 12ev/6eHz
Mode : BT
Test Equipment : ENV216,ESR
Temperature : 25.5°C
Humidity : AB%
Atmospheric pressure: 188.8kPa
Test Engineer : Joe Zhang
Read Limit over
Freq Level Factor Level Line Limit Remark
MHz  dBuv dé dBuv  dBuv de
1 @.383 19.83 208.81 39.84 G58.22 -18.38 Peak
2 @.573 24.45 19.96 44,42 55.88 -11.58 Peak
E! @.612 25,87 19.94 45,81 G56.8@ -1@.99 Peak
4 1.413 22.85 19.81 42.66 56.88 -13.34 Peak
5 2.854 18.59 28.87 38.66 56.88 -17.34 Peak
& §.586 24,77 19.95 44,72 £8.88 -15.28 Peak
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Page 35 of 91




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

RADIATED EMISSIONS & RESTRICTED BANDS EMISSIONS

EUT operation mode: Transmitting

After pre-scan in the X, Y and Z axes of orientation, the worst case is below:

9 kHz-30MHz: Transmitting in GFSK Mode high channel (maximum output power mode)

The amplitude of spurious emissions attenuated more than 20 dB below the limit was not be recorded.

30MHz-1GHz:
EUT operation mode: Transmitting in GFSK mode (maximum output power mode)
Charging by Adapter:

Low Channel: 2402 MHz

Common Information

Project No: RKSA240327005
EUT Model: T2
Test Mode: BT
Standard: FCC Part 15247 & FCC Part 15.205 & FCC Part 15.209
Test Equipment: ESCI, JB3, 310N
Temperature: 2000
Humidity: 2%
Barometric Pressure: 101.0kPa
Test Engineer: Leah Li
Test Date: 2024/4/28
80T
601
;; F
< 40 .
T He -
LW # ' * .
0 } } } — I } } } I | —1 |
oM 50 60 80 100M 200 a00 400 500 800 1G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Limit Margin Pol Corr.
(MHz) (dBu V/m) (dBu Vim) (dE) (dB/m)
30.970000 28.91 40.00 11.09 v -5.1
47.460000 22.59 40.00 17.41 Vi -15.3
68.193750 26.76 40.00 13.24 v -16.9
87.230000 33.64 40.00 6.36 v -17.3
136.821250 23.03 43.50 20.47 v -11.5
269.953750 2533 46.00 2067 H EEN;
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Middle Channel: 2441 MHz

Common Information

Project No: RKSA240327005
EUT Maodel: T2
Test Mode: BT
Standard: FCC Part 15247 & FCC Part 15.205 & FCC Part 15.209
Test Equipment: ESCI, JB3, 310N
Temperature: 20°0
Humidity: T2%
Barometric Pressure: 101.0kPa
Test Engineer: Leah Li
Test Date: 2024/4/28
801
60+
5 ¢ : I
E 40 o
m T ‘ *
E 20T * § J
0 | ——— } } | | ——— !
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Limit Margin Pol Corr.
(MHz) {dBu Vim) (dBu Vim) (dB) (dB /m}
31.576250 28.33 40.00 11.67 v -5.5
48.308750 22,75 40.00 17.25 v -15.8
67.708750 26.21 40.00 13.79 v -16.9
86.866250 31.22 40.00 B.78 v 17.3
123.605000 23.79 43.50 19.71 H -11.3
263.285000 24.60 46.00 21.40 H -12.1

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Common Information

High Channel: 2480 MHz

Project No: RKSA240327005
EUT Model: T2
Test Mode: BT
Standard: FCC Part 15247 & FCC Part 15.205 & FCC Part 15.209
Test Equipment: ESCI, JB3, 310N
Temperature: 20°C
Humidity: T2%
Barometric Pressure: 101.0kPa
Test Engineer: Leah Li
Test Date: 202474128
80T
60+
=R
= N
g r
= 40
T 4 +
@ .-
— 20 ; %3
0 } } t } } } } t —t y
oM 50 60 B0 100M 200 300 400 500 800 1G
Frequency in Hz
Critical Freqgs
Frequency MaxPeak Limit Margin Pol Corr.
(MHz) (dBu Vim) (dBu Vim) (dB) (dB/m)
30.727500 28.55 40.00 11.45 v -4.9
63.465000 24.71 40.00 15.29 v 7.2
77.530000 27.30 40.00 12.70 v 7.4
86.866250 29.63 40.00 10.37 v 7.3
142.762500 21.25 43.50 22.25 H -11.7
200.720000 22.88 43.50 20.62 v -12.6

FCC Part 15.247
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Bay Area Compliance Laboratories Corp.

(Kunshan) Report No.: RKSA240327005-00B

Charging by Base:

Common Information

Low Channel: 2402 MHz

Project No: RKSA240327005
EUT Model: T2
Test Mode: BT
Standard: FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Test Equipment: ESCI, JB3, 310N
Temperature: 24 9°C
Humidity: 55%
Barometric Pressure: 100.3kPa
Test Engineer: Leah Li
Test Date: 2024/6/14
807
60+
5 _ r
% 40 #'
- 3 4+
I % % i
— 207 v
0 } ——— } : : } —t—t—t !
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Pol Colr.
(MHz) (dBu Vim) (dBu Vim) (dB) (dB/m)
51.485400 26.47 40.00 13.53 v -16.9
66.756800 27.39 40.00 12.61 v -17.2
83.350000 35.16 40.00 4.84 v 7.2
143.684900 22.81 43.50 20.69 H -11.6
226.639000 29.89 46.00 16.11 H -13.2
318.645100 26.94 46.00 19.06 H -10.0

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Middle Channel: 2441 MHz

Common Information

Project No: RKSA240327003
EUT Model: T2
Test Mode: BT
Standard: FCC Part 15247 & FCC Part 15205 & FCC Part 15.209
Test Equipment: ESCI, JB3, 310N
Temperature: 24.2°C
Humidity: 55%
Barometric Pressure: 100.3kPa
Test Engineer: Leah Li
Test Date: 2024/6/14
BOT
60+
= L
= ¥
E 40 =
I s ;
- 207 -
0 } } } — } } } } } } }
30M 50 60 B0 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Pol Corr.
(MHz) (dBu Vim} (dBu Vim) (dB) (dB/m)
52.985450 x 40,00 13.11 v -17.0
65.348250 27.29 40,00 12.71 v -17.3
84.096350 34.47 40.00 5.53 vV 17.2
125.781950 22.42 43.50 21.08 H -11.0
232.598050 27.90 46,00 18.10 v -12.9
317.661550 28.28 46,00 17.72 H -10.1

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Common Information

High Channel: 2480 MHz

Project No: RKSA240327005
EUT Model: T2
Test Mode: BT
Standard: FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Test Equipment: ESCI, JB3, 310N
Temperature: 24 2°C
Humidity: 55%
Barometric Pressure: 100.3kPa
Test Engineer: Leah Li
Test Date: 2024/6/14
B0+
60+
s
= ¥
% 40
= i
3 ¥ 4 4 b
— 207 =
0 } } —t—t } } } } ——t—t—t |
oM 50 60 80 100M 200 300 400 500 800 1G
Freguency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Pol Corr.
(MHz) {dBu Vim) (dBy Wim) (dB) (dB/m)
52.060000 27.02 40.00 12.98 v -17.0
67.220000 27.36 40.00 12.64 v -17.2
83.710000 34.80 40.00 v -17.2
144.197400 22.49 43.50 21.01 H -11.6
232.028900 28.89 46.00 17.11 H -13.0
316.706350 28.78 46.00 17.22 H -10.1
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

1 GHz - 18 GHz:
GFSK:

Common Information
Project No .
Test Mode:
Standard:
Test Engineer:

10?
80

Low Channel: 2402 MHz

RKAS240327005
BT

FCC Part 15.247 & FCC Part 15205 & FCC Part 15.209

Peter Wang

Full Spectrum

Fundamental Test
with notch filter

::flL 6 {]1:
pid 1: % ES i
T 40 = o " Ao 8 '
E 1 -x:a = ke
0+ I I 1 } I | | —1 |
1G 26 3G 4G &G 6 g 10G 18G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) (dB 1 Vim) {dB p V/m}) {dB 1 Vim) (dB) {dB/m)
1190,400000 32.01 74.00 4199 | H -14.9
1190.400000 23.26 54.00 J0.74 | H -14.9
2054000000 36.43 74.00 75T |V -10.5
2054.000000 27.05 54.00 2695 |V -10.5
3113.100000 30,77 54.00 2323 |V -7.6
3113.100000 39.90 74.00 3440 |V -7.6
4802.900000 49.64 74.00 2436 | H -2.2
4802.900000 43.55 54.00 1045 | H -2.2
Q877.400000 51.43 74.00 2257 |V 7.4
Q877.400000 41.82 54.00 12148 |V 7.4
17568.200000 56.61 74.00 17.39 |V 13.3
17568.200000 49,80 54.00 420 |V 13.3

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

Middle Channel: 2441 MHz

RKAS240327005
BT

FCC Part 15.247 & FCC Part 15.203 & FCC Part 15.209

Peter Wang

Full Spectrum

Fundamental Test

with notch filter

100
_ 80
EL 60 I
T #
- - * ik 7
T 401 " = e
Il:} ] e b - Jak izt st .
= 2 U__- e 7=
0 + + t + — !
1G 2G 3G 4G 5G 6 L] 10G 18G
Frequency in Hz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB u Vim) (dB u Vim) (dB u Vim) (dB) (dB/m)
1236.300000 31.56 --- 74.00 42.44 | H -14.8
1236.300000 24.35 54.00 20.65 | H -14.8
1788.800000 26.71 54.00 2729 |V -12.0
1788.800000 36.68 --- 74.00 T3z |V -12.0
3065.500000 39.08 - 74.00 j4.92 |V 7.8
3065.500000 3.3 54.00 2269 |V -1.8
4881.100000 47.64 - 74.00 26.36 | H -1.8
4881.100000 40.42 54.00 13.58 | H -1.8
10861.700000 50.22 --- 74.00 2378 |V 6.6
10861.700000 41.57 54.00 1243 |V 6.6
17605.600000 48.95 54.00 505 |V 13.2
17605.600000 57.63 --- 74.00 16.37 | V 13.2
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Bay Area Compliance Laboratories Corp

. (Kunshan) Report No.: RKSA240327005-00B

Common Information
Project No.:
Test Mode:

Standard:

Test Engineer:

High Channel: 2480 MHz

RKAS240327005

BT

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Peter Wang

Full Spectrum

1oer Fundamental Test
-l with notch filter

z?- |

@ 60 1 i

= r ;

E 4 U:- . _.;‘ .

[ £
- 2 U___ A P P -
] } } | | | e |
1G 2G 3G 4G HG 6 8 10G 18G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.

(MHz) (dB u Vim) (dB u Vim) {dB u Vim) (dB) (dB/m})
1418.200000 32.70 74.00 4130 | H -14.2
1418.200000 24.60 54.00 2940 | H -14.2
2207.000000 27.20 54.00 26.80 |V -10.2
2207.000000 36.73 74.00 32T |V -10.2
3300.100000 41.44 74.00 3256 |V 6.9
3300.100000 30.99 54.00 2301 |V -6.9
4959.300000 48.84 74.00 2516 | H -1.4
4959.300000 44.33 54.00 967 | H -1.4
Q987.900000 51.41 74.00 2259 |V 7.8
9987.900000 41.76 54.00 1224 |V 7.8
1764 3.000000 46.81 54.00 719 | H 13.0
17643.000000 56.55 74.00 17.45 | H 13.0
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Band Edge:
Left Side
Common Information
Project No.: RKAS240327005
Test Mode: BT
Standard: FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Test Engineer: Peter Wang
Full Spectrum
1207
1007 J.H
2 80+ &
@ n '
=) |
c 607 '
o B 1. [ |
S ek = -
o I S
20+
0 : : . : . : . : . : . : t |
23102320 2340 2360 2380 2400 2420 24402450
Frequency in MHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB 1 Vim) (dB 1 Vim) (dB p Vim) (dB) (dB/m)
2359.532000 37.75 54.00 16.25 | H 0.0
2359.532000 42.59 74.00 31.41 | H 0.0
2373.126000 34.80 54.00 19.20 | V 0.0
2373.126000 45.52 74.00 28.48 | V 0.0
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Right Side
Common Information
Project No.: RKAS240327005
Test Mode: BT
Standard: FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Test Engineer: Peter Wang
Full Spectrum
1201
1007 4
3 80t f\\
s 1 L
c 60T / !
T .1 i A
2 407 e o .
g 1
207
0] } } } } } } } } } } 1 |
2440 2450 2460 2470 2480 2490 2500
Frequency in MHz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB » VW/im) (dB u V/m) (dB u V/m) (dE) (dB/m)
2487.586000 43.20 74.00 30.80 |V 0.2
2487.586000 38.54 54.00 15.46 |V 0.2
2499.658000 48.84 74.00 2516 |V 0.2
2499.658000 36.35 54.00 17.65 |V 0.2
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

n/4-DQPSK:
Low Channel: 2402 MHz

Common Information

Project No.: RKAS240327005
Test Mode: BT
Standard: FCC Part 15247 & FCC Part 15.205 & FCC Part 15.209

Test Engineer:

Peter Wang

Full Spectrum

Fundamental Test

with-notch-filter

100
- a0t
:::L -
% 60T P
E B # +# e
o 40t & e " it
gkt =
0 | | ; { — !
1G 2G G 4G G 6 8 10G 18G
Frequency in Hz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB 1 Vim) (dB » V/m) {dB u Vim) (dB) (dB/m)
1268.600000 32.20 74.00 41.80 | V 147
1268.600000 24.04 54.00 29.96 |V 147
1902700000 35.66 74.00 B34 |V -11.2
1902700000 30.85 54.00 2315 |V -11.2
3006.000000 29.96 54.00 24.04 | H -8.0
3006.000000 38.26 74.00 3574 | H -8.0
4802.900000 48.37 74.00 2563 | H -2.2
4802.900000 41.92 54.00 1208 | H -2.2
9321.500000 39.94 54.00 1406 | V 5.3
9321.500000 49.16 74.00 24.84 |V 5.3
17537.600000 47.53 54.00 6.47 | V 13.5
17537.600000 56.25 74.00 17.75 | V 13.5

FCC Part 15.247

Page 47 of 91




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Middle Channel: 2441 MHz

Common Information

Project No.: RKAS240327005
Test Mode: BT
Standard: FCC Part 15.247 & FCC Part 15205 & FCC Part 15.209
Test Engineer: Peter Wang
Fundamental Test
FullSpectrum with notch filter
100r /
_ B0t
_'::;L e
L] 60T
k= T * o #
= 1 " : oy i o
% 4 U_ :: :.:f r i s !
20+ e
0 } } } } } —t—t—t |
1G 2G 3G 4G G 6 8 10G 18G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Paol Corr.
(MHz) (dB u Vim) {dB u Vim) (dB p Vim) (dB) (dB/m)
1328.100000 24.12 54,00 2988 | H -14.5
1328.100000 31.59 74.00 4241 | H -14.5
1997.900000 26.93 54.00 2707 |V -10.6
1997.900000 37.26 74.00 3674 |V -10.6
3342.600000 3117 54.00 2283 |V 6.7
3342600000 39.78 74.00 3422 |V 6.7
4881.100000 46.03 74.00 2797 | H -1.8
4881.100000 40.83 54.00 13147 | H -1.8
9930.100000 41.98 54,00 1202 |V 7.6
9930.100000 50.71 74.00 23.29 |V 7.6
17600.500000 54.62 74.00 1938 | V 13.2
17600.500000 49.26 54,00 474 |V 13.2
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Bay Area Compliance Laboratories Corp

. (Kunshan) Report No.: RKSA240327005-00B

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

High Channel: 2480 MHz

RKAS240327005
BT

FCC Part 15247 & FCC Part 15205 & FCC Part 15.209
Peter Wang

Fundamental Test

Full Spectrum with notch filter

100

- 80t

::5‘- L

% 60 1 &
= B * h i
T 401 % esigagt e
L: [ s L=
204
0 } } } } } p—t—t— |
1G 2G 3G 4G HG & 8 10G 18G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) {dB 1 Vim) {dB p Vim) {dB u Vim) (dB) (dBfm)

1260.100000 31.89 74.00 4211 |V -14.7
1260.100000 22.52 54.00 31.48 |V 147
2047.200000 36.83 74.00 3717 | H -10.5
2047.200000 26.94 54.00 27.06 | H -10.5
3170.900000 29.89 54.00 2411 |V 7.4
3170.900000 39.11 74.00 34.80 |V 7.4
4959,300000 46.98 74.00 2702 | H -1.4
4959.300000 41.15 54.00 1285 | H -1.4
9930.100000 52.05 74.00 2195 | H 7.6
9930.100000 - 41.96 54.00 12.04 | H 7.6
17184.000000 45.64 54.00 B8.36 [V 12.8
17184.000000 56.61 74.00 1739 |V 12.8
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Band Edge:

Common Information
Project No.:
Test Mode:
Standard:
Test Engineer:

Left Side

RKAS240327005
BT

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Peter Wang

Full Spectrum

1207
1007 &
2 80} f
@ r
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€ 601 i
S 40 L 2 R =
et T
20+
0 } } } } } } } } } } } } } !
23102320 2340 2360 2380 2400 2420 24402450
Frequency in MHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB r Vim) (dB p Vim) (dB 1 Vim) (dB) (dB/m)
2362.304000 37.57 54.00 16.43 0.0
2362.304000 43.24 - 74.00 30.76 0.0

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Right Side
Common Information
Project No.: RKAS240327005
Test Mode: BT
Standard: FCC Part 15247 & FCC Part 15.205 & FCC Part 15.209
Test Engineer: Peter Wang
Full Spectrum
120+
1001 .
3 B0t ,'mt
S T ik
c 607 -
© T / 1 +
z 4070 : . f [
fr L
2071
0 } } } } } } } } } } } |
2440 2450 2460 2470 2480 2490 2500
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB v Vim) (dB p V/m) (dB v Vim) (dB) (dB/m)
2487.508000 36.14 54.00 17.86 | H 0.2
2487.508000 45.93 74.00 28.07 | H 0.2
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

8DPSK:

Low Channel: 2402 MHz

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

RKAS240327005

BT

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Peter Wang

Fundamental Test
with-notch filter

Full Spectrum

1001
_ BOL
:;- <+
@ 607 /
E T #* i gk ]
T 407 #* g ik
e T . ks
20475
0 t : } | 1 !
1G 2G G 4G 5G 6 8 10G 18G
Frequency in Hz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB & Vim) (dB ¥ Vim) (dB 1 V/m) (dB) (dB/m)
1289.000000 --- 24.01 54.00 29.99 |V -14.6
1289.000000 32.03 --- 74.00 41.97 |V -14.6
1950.300000 --- 28.47 54.00 2553 | H -10.9
1950.300000 37.62 --- 74.00 3638 | H -10.9
4802.900000 —- 41.61 54.00 1239 | H -2.2
4802.900000 47.05 — 74.00 26.95 | H -2.2
7271.300000 —- 39.68 54.00 1432 |V 4.0
7271.300000 48.72 — 74.00 25.28 |V 4.0
11201.700000 —- 42.14 54.00 1186 | H 6.7
11201.700000 50.08 — 74.00 2392 | H 6.7
17551.200000 53.55 — 74.00 2045 |V 13.4
17551.200000 — 48.54 54.00 546 |V 13.4
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Middle Channel: 2441 MHz

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

RKAS240327005
BT

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Peter Wang

Fundamental Test
with notch filter

Full Spectrum

100
_ 80t
%_ 4
L] 601
£ T 3 Jerr % i
3 40+ N &  ——— 5 TR
E —I -J: " = T
2047
0 | | | | | T !
1G 2G G 4G 565G 6 8 10G 18G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) {dB uVim) {dB p Vim) {dB u Vim) (dB) (dB/m)
1200.600000 31.3 74.00 4269 | H -14.9
1200.600000 23.34 54,00 3066 | H -14.9
1997.900000 36.47 - 74.00 53|V -10.6
1997.900000 27.62 54,00 26.38 |V -10.6
4881.100000 44.68 74.00 2932 | H -1.8
4881.100000 —- 37.49 54.00 16.51 | H -1.8
9459.200000 50.37 74.00 23.63 |V 6.0
9459,200000 40.05 54,00 13.95 |V 6.0
13767.000000 50.67 - 74.00 2333 | H 10.7
13767.000000 46.40 54.00 7.60 | H 10.7
17547.800000 53.92 74.00 20.08 |V 13.4
17547.800000 47.87 54.00 613 |V 13.4
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Common Information

Project No_:
Test Mode:
Standard:
Test Engineer:

High Channel: 2480 MHz

RKAS240327005

BT

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Peter Wang

Full Spectrum
g Fundamental Test

with notch filter

1007
- a0
}3- 4
% 60+
k= T ¥* #* *
= 40+ " Ao g s 1 J' <.
E [ - L
20 -
0 } } 1 } } } } — |
1G 2G 3G 4G LG 6 a8 10G 18G
Frequency in Hz
Critical Fregs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB & Vim) (dB v Vi/m) (dB v Vim) (dB) (dB/m)
1263.500000 25.16 54.00 28.84 |V -14.7
1263.500000 31.84 74.00 4216 |V -14.7
1902.700000 30.75 54.00 23.35 |V -11.2
1902.700000 35.92 74.00 jg.og |V -11.2
3442900000 30.45 54.00 2355 | H 5.3
3442.900000 39.44 74.00 3456 | H 5.3
4959.300000 42.26 54.00 11.74 | H -1.4
4959.300000 47.29 74.00 26.71 | H 1.4
9341.900000 40,76 54,00 13.24 | H 5.4
9341.900000 49,44 74.00 2456 | H 5.4
17598.800000 54.99 74.00 19.01 |V 13.2
17598.800000 48.64 54.00 536 |V 13.2
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Band Edge:
Left Side
Common Information
Project No.: RKAS240327005
Test Mode: BT
Standard:

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209

Test Engineer: Peter Wang

Full Spectrum

12
10 e
= i
= 80 i
@
F= 50$ T
% 4[]1— . -z SLmTE T TR « foy ; = . II It =
—
2[]1;
0+ 1 I I I } } } } } } } } } |
23102320 2340 2360 2380 2400 2420 24402450
Frequency in MHz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Paol Corr.
{MHz) (dB p V/m) (dB u V/m) {dB u Vim) (dB) {dB/m)
2371.670000 42.79 74.00 .21 [V 0.0
2371.670000 37.72 54.00 16.28 [ V 0.0

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

Right Side

RKAS240327005
BT

FCC Part 15.247 & FCC Part 15.205 & FCC Part 15.209
Peter Wang

Full Spectrum

120¢
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3 80t f\
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E 407 e ll‘ croalg . i
fr 1
207
0 } } } } } } } } } } !
2440 2450 2460 2470 2480 2490 2500
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pal Corr.
(MHz) (dB 1 VW/m) (dB & V/m) (dB 1 Wim) (dB) (dBim)
2499.754000 37.52 54.00 16.48 0.2
2499.754000 50.04 - 74.00 23.96 0.2
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

18GHz-25GHz:

GFSK:
EUT operation mode: Transmitting in high channel of GFSK mode (Worst case)

Horizontal
@ - REW 1 MHz Mazkez T [TZ ]
« VEW 3= MEx
Raf ET7 4ABpV =~ ATT 10 4B SEWT 45 ms 2D.8
BRNH B
2 avil I
e c |

1o
|-1c
Stazt 1B CEz 700 ME=z/ Stop 25 GEz
froject No.: REAS240327005 Tester: Peter Wang

Jate: 17_APR._Z2024 20:32:02

Vertical

é; - REW 1 MH=z Mazker 2
- VEW 3 MH=

Ref BT 4BpV -ATT 10 4B SWT 45 ms

v |
BERXH B
-
N WWMm A, by, " P i,
. e Ak T i T B
Nw
el il A . ™
T T [ T T
-10.
|10
Staz-t 1E GEx TOD ME=z/ Stap Z5 GE=x
?roject No.: REA3Z40327005 Tester: Peter Wang

Jate: 17_APR.2024 20:58:55

Note: The test distance is 3m. The limit is 74dBuV/m(Peak) and 54dBuV/m(Average).
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

CHANNEL SEPARATION TEST

EUT operation mode: Transmitting

Mode Channel Chann(el\lllzeguency Result (MHz) (k/llmlzt)
Low 2402-2403 1.002 0.582

GFSK Middle 2441-2442 1.002 0.582
High 2480-2479 1.002 0.582

Low 2402-2403 1.002 0.814

/4 DQPSK Middle 2441-2442 1.002 0.812
High 2480-2479 1.005 0.812

Low 2402-2403 1.005 0.816

8DPSK Middle 2441-2442 1.002 0.816
High 2480-2479 1.005 0.812

Note: Limit = 20 dB bandwidth*2/3

BDR (GFSK): Low Channel

Spectrum n?

Ref Level 20,00 dém Offset 10.50 dB & RBW 30 kHz
fo Att 30 d8 SWT 1.1ms & VBW 100 kHz Mode Sweep
@ 1Pk Max

mMi[1] 7.42 dBm)|
2.40183400 GHz|

10 dBm /7\ Dl}‘-\ifl‘.\f‘ -0.10 dB|
A A 1.00200 MHz2|
!
0 dBmy . W\

-50 de:

-60 dBm

-70 dBm:

CF 2.4025 GHz 1000 pts Span 3.0 MHz
Marker
T\;pel Ref | Trcl X-value | ¥-value J Function J Function Result |
M1 1 2.401834 GHz 7.42 dBm
D1 M1 1 1.002 MHz -0.10 dB

v

ProjectNo.:RKSA240327005 Tester Bard Liu
Date: 24 APR.2024 19:43.09
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

BDR (GFSK): Middle Channel

Spectrum

=

Offset 10.50 dB & RBW 30 kHz
SWT 1.1 ms @ VBW 100 kHz

Ref Level 20.00 dém
fo Att 30 dé

Mode Sweep

@ 1Pk Max

mMi[1]

10 dBm

DM

7.54 dBm
2.44083400 GHz
0.02 dB

1.00200 MHz

0 dem:

"

0

-10 dB;

el

M\

-20 dBém:

BN

-30 dBm
}uabrf

A

-50 dBm

-60 dBm

-70 dBm:

CF 2.4415 GHz

1000 pts

Span 3.0 MHz

Marker

Tvpel Ref | Trc | X-value | Y-value

Function

Function Result |

7.54 dBm
0.02 dB

2.440834 GHz
1.002 MHz

M1 1

D1 M1 1

)

ProjectNo.:RKSA240327005 Tester Bard Liu
Date: 24 APR.2024 18:45:39

Gl e

BDR (GFSK): High Channel

Spectrum

&

Offset 10.50 dB & RBW 30 kHz
SWT 1.1ms & YBW 100 kHz

Ref Level 20.00 dBm
= ALt 30 dé

Mode Sweep

@ 1Pk Max

M1

mM1[1]

10 de

Dipl]

8.44 dBm
2.47883400 GHz
0.14 dB

1.00200 MHz

0 dem:

f\rv\,fv\
P N

NJ\J

-10 des

i

-20 dBm

-30 dei

\/

-40 defn

-50 dBm

-60 dBm

-70 dBm:

CF 2.4795 GHz

1000 pts

Span 3.0 MHz

Marker

Tvpel Ref | Trc I X-value | ¥-value

|

Function

|

Function Result |

8.44 dBm
0.14 dB

M1 1
D1 M1 1

2,478834 GHz
1.002 MHz

Il

ProjectNo - RKSA240327005 Tester Bard Liu
Date: 24 APR 2024 18:48:49

Cooas we
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

EDR (n/4-DQPSK): Low Channel

Spectrum

=

Ref Level 20.00 dém  Offset 10.50 dB & RBW 30 kHz
= Att 30de  SWT 1.1 ms & VBW 100 kHz Mode Sweep

@ 1Pk Max

M1[1]

10 ds ! DA

Maran P

6.88 dBm
2.40183400 GHz
0.09 dB
1.00200 MHz|

b dem ar ([ Vo An

W

b

-10 dB /f
-20 dBm

N

e

-40 dBm-

-50 dBm

-60 dBm

-70 dBm

CF 2.4025 GHz 1000 pts

Span 3.0 MHz

Marker

Type ReflTrc{ ¥-value | Y-value J Function ]

Function Result |

M1 1 2,401834 GHz 6.88 dBm
D1, M1 1 1.002 MHz -0.09 dB

ProjectNo.-RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:01:48

Il J G e

EDR (n/4-DQPSK): Middle Channel

Spectrum

=

Ref Level 20.00 dém  Offset 10.50 dB & RBW 30 kHz
[ Att 30 de SWT 1.1 ms & VBW 100 kHz Mode Sweep

@ 1Pk Max

M1[1]

10 dBm D]

Maran S

6.93 dBm
2.44083400 GHz|
0.04 dB

1.00200 MHz|

o em ﬁ/%M Y AN

A

-10 dBi [f
-20 dem-

|20 4om=

-40 dBi

-50 dBm-

-60 dBm-

-70 dBm

CF 2.4415 GHz 1000 pts

Span 3.0 MHz

Marker

Function Result |

T!Eel Ref | Trc \ X-value | Y-value \ Function |
M1 1 2.440834 GHz 6.93 dBm
DI M1 1 1.002 MHz 0.04 dB

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:04:25

) J e
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

EDR (n/4-DQPSK): High Channel

Spectrum

=

Ref Level 20.00 dem
[ Att 30 db

Offset 10.50 d& & RBW 30 kHz
SWT

1.1 ms & VBW 100 kHz  Mode Sweep

@ 1Pk Max

M1[1]

10 dBm:

p#il

AUl

7.29 dBm|
2.47883100 GHz|

1.00500 MHZz|

0 dBm

r‘/‘m—/’\,ff

0.51 dB
f\VW \f\»\/_\v\

-10 dB

<

-20 dBm

-30 dBm

-40 dBi

-50 dBm-

-60 dBm-

-70 dBm-

CF 2.4795 GHz

1000 pts

Span 3.0 MHz

Marker

X-value | Y-value |  Function |

Function Result |

Type | Ref | Tre |
M1 1

D1 M1 1

7.29 dBm
0.51 dB

2.478831 GHz
1.005 MHz

)

ProjectNo.:RKSA240327005 Tester.Bard Liu

Date: 24 APR.2024 19:07:37

Spectrum

(I s

EDR (8DPSK): Low Channel

=

Ref Level 20.00 dem
[ Att 30 de

Offset 10.50 d& & RBW 30 kHz

SWT 1.1 ms & VBW 100 kHz Mode Sweep

@ 1Pk Max

M1[1]

10 dBm

D1l

VAT

5.41 dBm
2.40183100 GHz|
-0.01 dB)|
1.00500 MHz|

0 dBm:

=

\MW

Wﬂv\

-10 dBi

7

N

-20 dBm-

-40 dBi

-50 dBm-

-60 dBm-

-70 dBm

CF 2.4025 GHz

1000 pts

Span 3.0 MHz

Marker

X-value | Y-value \ Function |

Function Result |

T!Eel Ref | Trc \
M1 1

D1 M1 1

5.41 dBm
-0.01 dB

2.401831 GHz
1.005 MHz

)

ProjectNo.:RKSA240327005 Tester.Bard Liu

Date: 24 APR.2024 19:17:02

[ L e
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

Spectrum

EDR (8DPSK): Middle Channel

=

Ref Level 20.00 dem
[ Att 30 db

Offset 10.50 d& & RBW 30 kHz
SWT 1.1 ms & VBW 100 kHz  Mode Sweep

@ 1Pk Max

10 dBm:

M1[1] 5.46 dBm
2.44083400 GHz

0.07 dB
1.00200 MHZz|

D]

0 dBm

/J\,\/\f‘
-10 de

-20 dBm [f/

\

-40 dBi

-50 dBm-

-60 dBm-

-70 dBm-

CF 2.4415 GHz

1000 pts Span 3.0 MHz

Marker

X-value | Function Result |

Type | Ref | Tre |
M1 1

D1 M1 1

Y-value |  Function |
2.440834 GHz
1.002 MHz 0.07 dB

)

5.46 dBm
] G 9o

ProjectNo.:RKSA240327005 Tester.Bard Liu

Date: 24 APR.2024 19:22:12

Spectrum

EDR (8DPSK): High Channel

=

Ref Level 20.00 dBm

Offset 10.50 d8 & RBW 30 kHz

lo att 30d2 SWT  1.1ms @ VBW 100 kHz  Mode Sweep
@ 1Pk Max
M1[1] 5.84 dBm
2.47883100 GHz
10 de ¥ D1f1] 0.51dB
1.00500 MHz|
0 dem /\ WJ\ A
/J\JJW N
-10 da A

-20 dBm //

\

-30 de

-40 dBm-

-50 dBm

-60 dBm

-70 dBm

CF 2.4795 GHz

1000 pts Span 3.0 MHz

Marker

Type | Ref | Trc {

¥-value | Function Result |

M1 1
D1 M1 1

Y-value J Function ]
2,478831 GHz
1.005 MHz 0.51 dB

Il

5.84 dBm
) o e

ProjectNo.-RKSA240327005 Tester.Bard Liu

Date: 24 APR.2024 19:26:54
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

20 dB BANDWIDTH TEST

EUT operation mode: Transmitting

20 dB Emission
Mode Channel Fr(?\tjllﬁezn)cy Bandwidth

(MH2z)
Low 2402 0.873
(GBFDST() Middle 2441 0.873
High 2480 0.873
Low 2402 1.221

EDR ]
(n/4-DQPSK) Middle 2441 1.218
High 2480 1.218
Low 2402 1.224

EDR )
(8DPSK) Middle 2441 1.224
High 2480 1.218

BDR (GFSK): Low Channel

Spectrum

(=]

Ref Level 20.00 dém Offset
[ Att 30de SWT
SGL Count 1000/1000

10.50 d& & RBW 30 kHz
1.1 ms & VBW 100 kHz Mode Sweep

@ 1Pk Max

10 dBm: |

D1 7.417 dBm

M1[1]

D1[1]

-12.63 dBm|
2.40154400 GHz|
0.37 dB

0 dBm:

0951.00 kHz|

-10 dB —  aTam

[\t

583 dBm

~
-20 dBm -

-30 dBm

-40 d

-60 dBm-

-70 dBm

CF 2.402 GHz

1000 pts

Span 3.0 MHz

Marker
Type | Ref | Trc | X-value |
M1

Y-value

|__Function |

Function Result

1 2.401544 GHz
D1 M1 1 951.0 kHz

-12.63 dBm
-0.37 dB

T

ProjectNo -RKSA240327005 Tester Bard Liu
Date: 24 APR 2024 19:38:55
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

BDR (GFSK): Middle Channel

Spectrum

=

Offset 10.50 d& & RBW 30 kHz
SWT 1.1ms & VBW 100 kHz

Ref Level 20.00 dem
[ Att 30 de
SGL Count 1000/1000

Mode Sweep

@ 1Pk Max

-12.71 dBm|
2.44054400 GHz|

M1[1]

10 dBm:

D1[1] 0.08 dB,

D1 7.544d

iy

A0

948.00 kHz|

0 de

Y

-10 dBém-

4

D2 -12.456 dBmr

-20 dBm

[\,"‘

-30 dBm

Vi

-40 dB

%M‘H

-60 dBm-

-70 dBm

CF 2.441 GHz

1000 pts

Span 3.0 MHz

Marker

X-value | Y-value

Function | Function Result |

Type | Ref | Tre |
M1 1

M1

-12.71 dém
0.08 dB

2.440544 GHz

D1 1 948.0 kHz

)

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 18:43:35

(111111 it

BDR (GFSK): High Channel

Spectrum

=

Offset 10.50 d& & RBW 30 kHz
SWT 1.1ms & VBW 100 kHz

Ref Level 20.00 dBm
[ Att 30 de
SGL Count 1000/1000

Mode Sweep

@ 1Pk Max

11.64 dBm)
2.47954400 GHz|

mM1[1]

10 dBm—

0.01 dB

{01 8.603d

fWWV\ D1[1]

942.00 kHz|

0 dBm:

M1 r\'

Y

D1

=10 dBm—

A

-20 dBm-

-30 dBi

-40 dBm

-50 de

-60 dBm

-70 dBm-

CF 2.48 GHz

1000 pts

Span 3.0 MHz

Marker

Type | Ref | Trc {

¥-value | Y-value

|

Function ] Function Result |

-11.64 dBm
0.01 dB

2,479544 GHz
942.0 kHz

M1 1

D1 M1 1

Il

anmn e

ProjectNo.-RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 18:46:25
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

EDR (n/4-DQPSK): Low Channel

Spectrum

=

Offset 10.50 d& & RBW 320 kHz
SWT 1.1ms & VBW 100 kHz

Ref Level 20.00 d&m
= Att 30 dB
SGL Count 1000/1000

Mode Sweep

@ 1Pk Max

M1[1]

10 dBm

-13.60 dBm|
2.40136400 GHz|
-0.36 dB)

D1 6.848 D1[1]

AV Y

0 dBm

1.25700 MHz|

-10 dBm bl MJ«! \J\’\f\\

3.152 dnnr

-20 dBm-

[

-30 dém
LA A

-40 dBm-

-50 dBm-

-60 dBm-

-70 dBm

CF 2.402 GHz 1000 pts

Span 3.0 MHz

Marker

X-value | Y-value \ Function |

Function Result

Type | Ref | Trc \
1

M1
D1

-13.60 dBém
-0.36 dB

2.401364 GHz

M1 1 1.257 MHz

Il

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 18:59:12

EDR(n/4-DQPSK): Middle Channel

Spectrum n%:[
Ref Level 20.00 d8m Offset 10.50 dB & RBW 30 kHz
[ Att 30de  SWT 1.1 ms @ VBW 100 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] -13.67 dBm
4B 2.44036400 GHz|
1 e 6.881 dbm D1[1] ~0.11 dB
LV vV
. » N\ \I\’v\,\
D2 -13.119 dBmv A
-20 dBm- /[v A\\\
=30 dBm-
e A 1"
PRV A AT
-40 dB
-50 dBm
-60 dBm-
-70 dBm-
CF 2.441 GHz 1000 pts Span 3.0 MHz
Marker
Tvpel Ref | Trc \ X-value | Y-value \ Function | Function Result |
M1 1 2.440364 GHz -13.67 dBm
DI M1 1 1.257 MHz -0.11 dB

)

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:02:34
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR (n/4-DQPSK): High Channel

Spectrum nép:[

Ref Level 20.00 dém Offset 10.50 dB & RBW 30 kHz

ko Att 30d8 SWT 1.1ms @ VBW 100 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
| M1[1] -13.29 dBm|
2.47936400 GHz
10 dem: D1[1] 0.04 dB|

) D1 7.545 dBm /\ N 1.25700 MHz

0d JM " “’\/"\\

-10 dBm D2 -12.455 dn---Hl \
7 N

. ] \

-40 dBi

-50 dBm

-60 dBm-

-70 dBm

CF 2.48 GHz 1000 pts Span 3.0 MHz

Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.479364 GHz -13.29 dBm
D1 M1 1 1.257 MHz 0.04 dB

) J G e

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:05:13

EDR (8DPSK): Low Channel

Spectrum nép:[
Ref Level 20.00 dém  Offset 10.50 dB & RBW 30 kHz
[ Att 30de  SWT 1.1 ms @ VBW 100 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] -14.82 dBm|
4B 2.40136400 GHz|
10 dém — D1[1] -0.59 dB
D 02 aBnr v
o b AV, A 1.26900 MHZ|
-10 dm - /J\AM A -
D2 -14.598 dBm—J 3L
-20 dBm- / \\
-a0.de
-40 dB
-50 dem
-60 dBm
-70 dem
CF 2.402 GHz 1000 pts Span 3.0 MHz
Marker
T!Eel Ref | Trc \ X-value | Y-value \ Function | Function Result |
M1 1 2.401364 GHz -14.82 dBm
DI M1 1 1.269 MHz -0.59 dB

) J T &

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:13:59
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

EDR (8DPSK): Middle Channel

Spectrum

=

Offset 10.50 d& & RBW 30 kHz
SWT 1.1ms & VBW 100 kHz

Ref Level 20.00 dem
[ Att 30 de
SGL Count 1000/1000

Mode Sweep

@ 1Pk Max

M1[1]

10 dBm: !

D1[1]

-14.59 dBm|
2.44036400 GHz|
-0.65 dB)

D1 5.464 dBnr

JAVEN

VAl

1.26900 MHz|

0 de

L\/"‘\,’\/\‘

-10 dBém-

D2 -14.536 dn..r-(f“

-20 dBm

-30.dB

-40 dB

-50 dBm

-60 dBm-

-70 dBm

CF 2.441 GHz 1000 pts

Span 3.0 MHz

Marker

X-value | Y-value |

Function

Function Result |

Type | Ref | Tre |
M1 1 2.440364 GHz -14.59 dBm

D1 M1 1 1.269 MHz -0.65 dB

) J

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:17:37

(111111 it

EDR (8DPSK): High Channel

Spectrum nép:[
Ref Level 20.00 dém  Offset 10.50 dB & RBW 30 kHz
[ Att 30de  SWT 1.1 ms @ VBW 100 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] -14.59 dBm|
4B 2.44036400 GHz|
10 dBm — : D1[1] -0.65 dB
.464 dB ;
oo JAVEN AT 1.26900 MHz|
-10 dem /fPAM AN -
D2 -14.536 dBmr i
-20 dBm- ’J \
o / A
-40 dBi
-50 dem
-60 dBm
-70 dem
CF 2.441 GHz 1000 pts Span 3.0 MHz
Marker
T!Eel Ref | Trc \ X-value | Y-value \ Function | Function Result |
M1 1 2.440364 GHz -14.59 dBm
DI M1 1 1.269 MHz -0.65 dB

) J

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:17:37

annme
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

QUANTITY OF HOPPING CHANNEL TEST

EUT operation mode: Hopping

Number of Hopping _—
Mode Frequ(eMna/Z)Range Channel I(‘éT:)t
(CH)
(C?FDS% 2400-2483.5 79 >15
EDR
(14-DOPSK) 2400-2483.5 79 >15
(8I§ESRK) 2400-2483.5 79 >15

BDR (GFSK): Number of Hopping Channels

] .,_4..;2;,%12?:;
B0 P A e e ﬂﬂﬂﬂﬂ.ﬂlw i
FHH ki J\JHWMUW LR AT \\\[WWU UHRVTT Ty \
b |
h

Start 2.4 GHz 1000 pts Stop 2.4835 GHz

)i D W

ProjectNo..RKSA240327005 Tester Bard Liu
Date: 18.MAY.2024 11:38:26
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR (7/4-DQPSK): Number of Hopping Channels

Spectrum uf

Ref Level 30.50 dBm Offset 10.50 dB @ RBW 100 kHz

| Att 30 dB @ SWT 1ms @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D1[1] 0.14 dB
78.4070 MHz
20 deém M1[1] 8.66 dBm

2.4017950 GHz|

| ni

P WWJ\JWMW WAGAIR

-40dem T
1

-50 dBr

-60 dBm

Start 2.4 GHz 1000 pts Stop 2.4835 GHz

)i w0 W

ProjectNo..RKSA240327005 Tester Bard Liu
Date: 18.MAY 2024 11:43:13

EDR (8DPSK): Number of Hopping Channels

Spectrum uf

Ref Level 30.50 dBm Offset 10.50 dB & RBW 100 kHz

lo Att 30 dB @ SWT 1ms @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D1[1] 0.13 dB
78.4070 MHz
20 dem M1[1] 8.66 dBm

2.4017950 GHz|

| 01

e e M "JW\
|

Jin

=3

|
N

o

a

@

Start 2.4 GHz 1000 pts Stop 2.4835 GHz
il SHNHHED

ProjectMNo.:RKSA240327005 Tester:Bard Liu
Date: 18.MAY 2024 11:46:52
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

TIME OF OCCUPANCY (DWELL TIME)

EUT operation mode: Hopping

Mode e Puls(em\g\;ldth Dwel(ls;l'lme LI(;T)HI el
ohL Middle 0.391 125.12 0.400 Pass
Note: DH1: Dwell time = Pulse time*(1600/2/79)*31.6S
BDR oha Middle | 1657 | 26512 | 0400 |  Pass
(GFSK) Note: DH3: Dwell time = Pulse time*(1600/4/79)*31.6S
oHE Midde | 2920 | 31247 | 0400 |  Pass
Note: DH5: Dwell time = Pulse time*(1600/6/79)*31.6S
ML Low | 03807 | 12704 | 0400 |  Pass
Note: 2DH1: Dwell time = Pulse time*(1600/2/79)*31.6S
EDR D3 Low | 1655 | 2648 | 0400 |  Pass
(n/4-DQPSK) Note: 2DH3: Dwell time = Pulse time*(1600/4/79)*31.6S
SDHS Low | 2918 | 311253 | 0400 |  Pass
Note: 2DH5: Dwell time = Pulse time*(1600/6/79)*31.6S
SDHL Low | 0307 | 12704 | 0400 |  Pass
Note:3 DH1: Dwell time = Pulse time*(1600/2/79)*31.6S
EDR Low | 1655 | 2648 | 0400 |  Pass
3DH3 . ,
(8DPSK) Note: 3DH3: Dwell time = Pulse time*(1600/4/79)*31.6S
ADHS Low | 2924 | 3118933 | 0400 |  Pass
Note: 3DH5: Dwell time = Pulse time*(1600/6/79)*31.6S
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No

.. RKSA240327005-00B

BDR (GFSK): Pulse time, Middle Channel, DH1

B MH
Ref 20 dBm *Att 30 dB SWT 1 ms
20 Offget 1015 4B
L. =
R I R :
»

e
Tt 441 GH [
jectNo.:R 1327005 Teste d I
Dat JUL 1 13:

BDR (GFSK): Pulse time, Middle Channel, DH3

FEW 1 MHz
VEW 3 MHz
Ref 20 dBm Att 30 dB SWT 2.5 ms

20 Offfet 10{5 dB

alr
1]

e
I
80
Cent GHz 2 us/
ProjectNo.:RKSA240327005 Tester:Bard Liu

Date: 5.JUL.2024 13:46:50
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No

.. RKSA240327005-00B

BDR (GFSK): Pulse time, Middle Channel, DH5

i

05 Tester:Bard Liu
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No

.. RKSA240327005-00B

EDR (n/4-DQPSK): Pulse time, Middle Channel, 2DH1

FEEW 1 MHz

VEW 3 MHz
Ref 20 dBm Att 30 dB SWT 1 ms
20 offfet 10l dEB
L [ » |
e A s
A Ak A
[ ¥
|-10

T
T H 1o us/
Pr tNo.:R 327005 Tester:Bard Liu
Da
EDR (n/4-DQPSK): Pulse time, Middle Channel, 2DH3
.:-U 0;5 ;t" 1045 dB - T -
L =
el )
it GHz 2! us/
Pr No.:R 0327005 Tester:Bard Liu
Da 5.JUL. 13:51:19
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR (7/4-DQPSK): Pulse time, Middle Channel, 2DH5

20 OEE- r-: 1 1B -
I |
Hruesen
L
LT H 40 us/
Pro tNeo R 327005 Tester:Bard Liu
Da 2
EDR (8DPSK): Pulse time, Middle Channel, 3DH1
;U 0;5 ;t' 1045 dB - T - —
L | |
Mttt _id “v JL\I.UI -
A i ks
nt H. 10 us/
Prc d Liu
Da
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No

.. RKSA240327005-00B

EDR (8DPSK): Pulse time, Middle Channel, 3DH3

Ref 20 dBm Att 30 dB SWT

20 Offfet 105 dB

i

&
F-70
-80
Nt GHZ 2! us/
FrojectlNo. :R 327005 Tester:Bard Liu
Da 54:
20 Offget 1045 dB
L =
RPN
-0
¢
-0
a0
nt H 400 s/
Pr No.:R 0327005 Tester:Bard Liu
Da 5.JUL.2024 13:55:11
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No

.. RKSA240327005-00B

PEAK OUTPUT POWER MEASUREMENT

EUT operation mode: Transmitting

Mode Channel Frequency (MHz) Result (dBm) (Iagnr;t)

Low 2402 10.00

GFSK Middle 2441 10.13 30
High 2480 11.06
Low 2402 9.61

/4 DQPSK Middle 2441 9.67 21
High 2480 10.47
Low 2402 9.69

8DPSK Middle 2441 9.77 21
High 2480 10.73
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

BDR (GFSK): 2402MHz

Spectrum né-:‘

Ref Level 20,00 dém  Offset 10.50 dB & RBW 3 MHz
[ Att 30de  SWT 1ms & VBW 3 MHz
SGL Count 1000/1000

@ 1Pk Max

Mode Sweep

Mi1[1] 10.00 dBm|
I 2.40188000 GHz,
10 dem: T

0 dem

-10 dBm

-20 dBi

-30 dBm

-40 dBm

-50 dBm

-60 dBm-

-70 dBi

CF 2.402 GHz
r - S —

L JL J GHANERRND wo
ProjectNo.:RKSA240327005 Tester.Bard Liu

Date: 24 APR.2024 19:42:37

1000 pts Span 4.365 MHz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

BDR (GFSK): 2441MHz

Spectrum nép:

Ref Level 20.00 d8Bm Offset 10.50 dé & RBW 3 MHz

[ Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@1Pk Max

M1[1] 10.13 dBm
M1 2.44110260 GHz
A J

10 dB:
,_;'———"—'__— _——_‘—*——_ﬁ_

0 dBm

-10 dBm-

-20 dB

-30 dBm

-40 de

-50 dBm-

-60 dBm

=70 dBi

CF 2.441 GHz 1000 pts Span 4.365 MHz
)| J -

ProjectNo.-RKSA240327005 Tester.Bard Liu

Date: 24 APR 2024 184456

BDR (GFSK): 2480MHz

Spectrum ué;'[

Ref Level 20.00 dém  Offset 10.50 d& & RBW 3 MHz

| Att 30de  SWT 1ms @ YBW 3 MHz Mode Sweep
SGL Count 1000/1000

@ 1Pk Max

M1[1] 11.06 dBm
M 2.47994980 GHz

10 dBm

[ M——___i__“

0 dBm

-10 dBm-

-20 dBm-

-30 de

-40 dBm

-50 dBm:

-60 dBm-

-70 dBm

CF 2.48 GHz 1000 pts Span 4.365 MHz
- B —
Jl ]
ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 18:48:19
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR(n/4-DQPSK): 2402MHz

Spectrum %1

Ref Level 20.00 dém  Offset 10.50 d& & RBW 3 MHz

fo Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@ 1Pk Max

M1[1] 9.61 dBm)|

M1 2.40185650 GHZ|
10 dBm:

-10 dBm

-20 dBm

-30 de

-40 dBm-

-50 dBm-

-60 dBm

-70 dBm-

CF 2.402 GHz 1000 pts Span 6.105 MHz
e
)y | ) wo

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:01:19

)

EDR(n/4-DQPSK): 2441MHz

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 dB & RBW 3 MHz

[ Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@1Pk Max

M1[1] 9.67 dBm

M1 2.44091780 GHz
10 dBy =

-_—‘—‘—_

-10 dBm-

-20 dB

-30 dBm

-40 de

-50 dBm-

-60 dBm

=70 dBi

CF 2.441 GHz 1000 pts

)i ] v
ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:03:55

Span 6.09 MHz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR(n/4-DQPSK): 2480MHz

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 dB & RBW 3 MHz

[ Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@1Pk Max

M1[1] 10.47 dBm

M1 2.48017970 GHZ,
10 L

-10 dBm-

— |

-20 dB

-30 dBm

-40 de

-50 dBm-

-60 dBm

=70 dBi

CF 2.48 GHz 1000 pts Span 6.09 MHz
e —
I ] ) wa

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:07:09

EDR(8DPSK): 2402MHz

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 dB & RBW 3 MHz

[ Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@1Pk Max

m1[1] 9.69 dBm
M1 2.40200920 GHz

10 d

-10 dBm-

-20 dB

-30 dBm

-40 de

-50 dBm-

-60 dBm

=70 dBi

CF 2.402 GHz 1000 pts Span 6.12 MHz
e —
-
i ) ) wa

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:16:09
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR(8DPSK): 2441MHz

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 dB & RBW 3 MHz

[ Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@1Pk Max

M1[1] 9.77 dBm
M1 2.44114380 GHz
10 de -

r—r—”"/ —‘—‘_A—.*-Lﬂ‘—‘j‘

-10 dBm-

-20 dB

-30 dBm

-40 de

-50 dBm-

-60 dBm

=70 dBi

CF 2.441 GHz 1000 pts Span 6.12 MHz
)i ] v
ProjectMNo..RKSA240327005 Tester.Bard Liu

Date: 24 APR.2024 19:21:30

EDR(8DPSK): 2480MHz

Spectrum %1

Ref Level 20.00 dém  Offset 10.50 d& & RBW 3 MHz

fo Att 30de  SWT 1ms & VBW 3 MHz Mode Sweep
SGL Count 1000/1000

@ 1Pk Max

mi[1] 10.73 dBm)|

"'1 2.48005180 GHz|
10 dBm:

-10 dBm

-20 dBm

-30 de

-40 dBm-

-50 dBm-

-60 dBm

-70 dBm-

CF 2.48 GHz 1000 pts Span 6.09 MHz
e
)l ] ) e
ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:26:21
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

BAND EDGES
EUT operation mode: Transmitting & Hopping

Test Result: Compliant.

Mode Channel Frequency (MHz) Result (dBc) I(‘C;gé;

GFSK L9w 2402 56.92
High 2480 58.10
/4 DOPSK Low 2402 58.00
High 2480 49,57
8DPSK L9w 2402 57.21

High 2480 50.19 20
GFSK Low 2402 56.98
(Hopping) High 2480 48.51
/4 DQPSK Low 2402 57.16
(Hopping) High 2480 51.04
8DPSK Low 2402 57.05
(Hopping) High 2480 49.57
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Band Edge
BDR (GFSK): Left Side

Spectrum népl

Ref Level 20.00 dém Offset 10.50 dB & RBW 100 kHz

ko Att 30dB  SWT 1 ms @ VBW 300 kHz Mode Sweep

SGL Count 5000/5000

@ 1Pk Max
Limit Gheck PABS Mi[1] 9.48 dBm
Line -10.52dBm PABS M1 2.40200400 GHz

10 dgm D1[1] 56.02 dB|
2.00800 MHZz|

0 dBm

o / \
v \/\

-30 deém-

-40 dBm
[‘M
|_seiian N P PP s sl

-60 dBm-

-70 dBm

CF 2.4 GHz 1000 pts Span 8.0 MHz
Marker
Tvpel Ref | Trc [ X-value | Y-value \ Function | Function Result |
M1 1 2.402004 GHz 9.48 dBm
DI M1 1 -2.008 MHz -56.92 dB

i ] anmn e
ProjectNo.-RKSA240327005 Tester Bard Liu
Date: 24 APR 2024 19:41:05

BDR (GFSK): Right Side

Spectrum népl

Ref Level 20.00 d8m Offset 10.50 dB & RBW 100 kHz
[ Att 30de  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 5000/5000
@1Pk Max
-9.550RwWIt ¢heck PAES M1[1] 10.45 dBm)|
Line -9.55dBm PABS 2.4798390 GHz|
10 d8m [ D1[1] 58.10 dp|

od ! 5.0680 MHz|
-10 dBm- / \

-20 dBm-

-30 dBm: A

-40 dBm e
r’\,-f[ DL
Al A I}

.
FerdemT

-60 dBm-

-70 dBm

CF 2.4835 GHz 1000 pts Span 14.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.479839 GHz 10.45 dBém
D1 M1 1 5.068 MHz -58.10 dB

Jl J i e

ProjectNo.-RKSA240327005 Tester.Bard Liu
Date: 24 APR 2024 18:47:10
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR (n/4-DQPSK): Left Side

Spectrum né,:[

Ref Level 20.00 d8m Offset 10.50 dB & RBW 100 kHz

[ Att 30de  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 5000/5000
@1Pk Max
Limit Gheck PABS M1[1] 8.90 dBm
Line -11.10dBm PABS M1 2.40200400 GHz

10 dBm:

D1[1] \ 49.57 dB
o P/f 2.22400 MHz|
-1nda / \
-11.10dBm / \
-20 dBm 7 Y
30d8 e Y N
-40 dBm = / \W
s — /}MM\/

-60 dBm
-70 dBm
CF 2.4 GHz 1000 pts Span 8.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.402004 GHz 8.90 dBém
D1 M1 1 -2.224 MHz -49.57 dB

Jl J i e

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:00:07

EDR (n/4-DQPSK): Right Side

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 d8 & RBW 100 kHz
lo Att 30de  SWT 1 ms @ VBW 300 kHz Mode Sweep
SGL Count 5000/5000
@1Pk Max
-10.350%n heck PABS M1[1] 9.65 dBm
Line -}0.35dBm | Ml PARS 2.4798390 GHz

10 dBm D1[1] 57.21 dB
b 1.0880 MHz
-10 dBm
-20 dBm

, N
-30 dBm / 74 \
-40 dBm

=Y D1
w4 PR Y TS . PN PN

-60 dBm
-70 dBm
CF 2.4835 GHz 1000 pts Span 14.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.479839 GHz 9.65 dBm
D1 M1 1 4.088 MHz -57.21 dB

Jl J i e

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:05:58
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

EDR (8DPSK): Left Side

Spectrum

&

Offset 10.50 d& & RBW 100 kHz
SWT 1ms & VBW 300 kHz

Ref Level 20,00 dBm
= Att 30 de
SGL Count 5000/5000

Mode Sweep

@ 1Pk Max

Limit
Line -

heck

1.19dBm PABS

10 dBm:

M1[1]

D1[1]

8.81 dBm|
2.40200400 GHz|
-48.51 dB|
-2.46400 MHz|

M1

0 de

/

\

=10 dA
-11.19dBm

/

\

-20 de

[hn

MpN

-30 dBm

-40 de

SndB Aab L, O o,

-60 dB

-70 dBm

CF 2.4 GHz 1000 pts

Span 8.0 MHz

Marker

Type | Ref | Trc ]

¥-value | Y-value J

Function ]

Function Result |

M1 1 2,402004 GHz 8.81 dBm
D1, M1 1 -2.464 MHz -48.51 db

Il J

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:14:53

a0

EDR (8DPSK): Right Side

Spectrum

&

Offset 10.50 d& & RBW 100 kHz
SWT 1ms & VBW 300 kHz

Ref Level 20,00 dBm
= Att 30 de
SGL Count 5000/5000

Mode Sweep

@ 1Pk Max

-10.3EHwWR

Line -
10 dBm:

heck

0.39dBm | M!

M1[1]

i

D1[1]

9.61 dBm)|
2.4798390 GHz|
-57.16 dB|
10.2620 MHz|

0 de

-10 dBm

-20 de

I,

-30 dBm / ¥

-40 de

PRTRPRYS

i

e

Eerdein

-60 dB

-70 dBm

CF 2.4835 GHz 1000 pts

Span 14.0 MHz

Marker

¥-value | Y-value J

Function ]

Function Result |

Type | Ref | Trc ]
M1 1
D1

2,479839 GHz 9.61 dBm
M1 1 10.262 MHz -57.16 dB

Il J

ProjectNo.:RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:23:47

ammn e
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

BDR (GFSK): Left Side - Hopping

Spectrum

&

Offset 10.50 d& & RBW 100 kHz
SWT 1ms & VBW 300 kHz

Ref Level 20,00 dBm
= Att 30 de
SGL Count 5000/5000

Mode Sweep

@ 1Pk Max

heck PABS m1[1]

0.40dBm PABS

Limit

Line -
10 dBm:

D1[1]

9.60 dBm
2.40399600 GHYJ

-58.00
-6.54000 MHz|

3

0 de

SN/

10 de
-10.40dBm

-20 de

n/

-30 dBm

f Y

-40 de

| -5a.d8 2 £ el a N

-60 dB

-70 dBm

CF 2.4 GHz 1000 pts

Span 8.0 MHz

Marker

Type | Ref | Trc ]

¥-value | Y-value J Function

|

Function Result |

M1 1 2,403996 GHz 9.60 dBm
D1, M1 1 -6.64 MHz -58.00 dB

Il J

ProjectNo.-RKSA240327005 Tester.Bard Liu
Date: 24 APR 2024 18:50:19

ammn e

BDR (GFSK): Right Side- Hopping

Spectrum

=

Offset 10.50 d& & RBW 100 kHz
SWT 1ms & VBW 300 kHz

Ref Level 20.00 dBm
& Att 30 dB
SGL Count 5000/5000

Mode Sweep

@ 1Pk Max

-9.97 dRwit mi1[1]

Line -
10 dBm:

heck
.97dBm

D1[1]

10.03 dBm)|
2.4798530 GHz|
-57.06 dB|
8.8060 MHz|

AT
VIR,

-10 dBm

-20 de

-30 dBm

-40 de

D ras sneortipin fna, s, o,

P TR

-50 dBm

-60 dB

-70 dBm

CF 2.4835 GHz 1000 pts

Span 14.0 MHz

Marker

¥-value | Y-value J Function

Function Result |

Type | Ref | Trc ]
1

M1 2,479853 GHz 10.03 dém
D1, M1 1 8.806 MHz -57.06 dB

Il J

ProjectNo.-RKSA240327005 Tester.Bard Liu
Date: 24 APR 2024 18:51:04

ammn e
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA240327005-00B

EDR (a/4-DQPSK): Left Side- Hopping

Spectrum né,:[

Ref Level 20.00 d8m Offset 10.50 dB & RBW 100 kHz
[ Att 30de  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 5000/5000

@1Pk Max

Limit Gheck PABS M1[1] 8.63 dBm
Line -11.37dBm PABS 12140284400 GHz|

10 dBm: p1[1] . 50.19 dB|
VA Y wj V¥ argo

0 dBm /ﬂ,

-20 dBm /[(
-30 dBm: A
J /

-40 dBm

BB " - I\/‘an

-60 dBm-

-70 dBm

CF 2.4 GHz 1000 pts Span 8.0 MHz

Marker
Type | Ref | Tre | X-value | Y-value |  Function |
M1 1 2.402844 GHz 8.63 dBm
D1 M1 1 -2.872 MHz -50.19 dB

Function Result |

Jl J i e

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:08:46

EDR (7/4-DQPSK): Right Side- Hopping

Spectrum né,:[

Ref Level 20.00 d8m Offset 10.50 dB & RBW 100 kHz

fo Att 30dB  SWT 1ms @ VBW 300 kHz Mode Sweep

SGL Count 5000/5000

@ 1Pk Max

-10.9LHR Gheck paks M1[1] 9.09 dBm|
Line™10.91dBm PABS 2.4778370 GHz

MW /W‘\"'L\ o 510 e

11.9840 MH
dBi g \\ -
-10 dBm

-20 dBm-

-30 dem -l ‘[‘”J]

50 dBm T P b A P

-40 dBm

-60 dBm-

-70 dBm

CF 2.4835 GHz 1000 pts
Marker

Type | Ref | Tre | X-value | Y-value |  Function |
M1 1 2.477837 GHz 9.09 dBém
D1 M1 1 11.984 MHz -56.98 dB

Jl J

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:09:28

Span 14.0 MHz

Function Result |

e
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EDR (8DPSK): Left Side- Hopping

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 d8 & RBW 100 kHz

[ Att 30de  SWT 1ms & VBW 300 kHz Mode Sweep

SGL Count 5000/5000

@1Pk Max
Limit Gheck PABS M1[1] 8.71 dBm
Line -11.29dBm PABS 2140284400 GHz|

10 dBm; D1[1] M 51.04 dB
0 dBm /' {m% - .‘.{}(im[mﬂkf;

-20 dBm- T

-30 dBm: /‘) U{'NN‘I

-40 dBm Bt

’\M:{‘nrv- - 8 h]‘lf\’\r\%

-60 dBm-

-70 dBm

CF 2.4 GHz 1000 pts Span 8.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.402844 GHz 8.71 dém
D1 M1 1 -3.32 MHz -51.04 dB

Jl J i e

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:28:08

EDR (8DPSK): Right Side- Hopping

Spectrum né,:[

Ref Level 20,00 dém  Offset 10.50 d8 & RBW 100 kHz

lo Att 30de  SWT 1 ms @ VBW 300 kHz Mode Sweep

SGL Count 5000/5000

@1Pk Max

-10.3Em%n fheck PABS M1[1] 9.62 dBm
Line -10.38dHm PARS 2.4788450 GHz

R M D1[1] 57.05 dB
dent Kﬂj K\” 1 5.6840 MHz|

-10 dBm

-20 dBm-

-30 dBm = hu,"flﬁ}‘l

-40 dBm

50 dBm f\"m.ﬂ sl oo lliatn s s, e ol u

-60 dBm-

-70 dBm

CF 2.4835 GHz 1000 pts Span 14.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 2.478845 GHz 9.62 dBm
D1 M1 1 5.684 MHz -57.05 dB

Jl J i e

ProjectMNo..RKSA240327005 Tester.Bard Liu
Date: 24 APR.2024 19:28:52
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

EUT PHOTOGRAPHS

Please refer to the attachment EXHIBIT A-EUT EXTERNAL PHOTOGRAPHS and EXHIBIT B-EUT
INTERNAL PHOTOGRAPHS.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

TEST SETUP PHOTOGRAPHS

Please refer to the attachment EXHIBIT C-TEST SETUP PHOTOGRAPHS.

FCC Part 15.247 Page 90 of 91




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA240327005-00B

Declarations

1. The laboratory is not responsible for the authenticity of any information provided by the applicant.
Information from the applicant that may affect test results is marked with “¥”.

2. The test data was only valid for the test sample(s).

3. This report is valid only with a valid digital signature. The digital signature may be available only under
the Adobe software above version 7.0.

4. Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider
the uncertainty.

5. The extended uncertainty given in this report is obtained by combining the standard uncertainty times
the coverage factor k=2 with the 95.45% confidence interval.

wxxxx END OF REPORT %%
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